
NOTE: This kit was not designed 
to fit vehicles with a body lift.

       Description		 Qty.    Part #	        Description		 Qty.    Part #	        Description		 Qty.    Part #	

A HOSE CLAMP; #52 2 08610

B HOSE; ADAPTER 3.25/3”X2.25” 1 5-323

C HOSE CLAMP; #48 2 08601

D TUBE; 3.0”OD TO 3.25”OD 1 25925WR

E BOLT; M4-.7 X 8MM, ALNHD CAP 2 07733

F HOSE; HUMP, 3”ID TO 3.25”ID 1 084118

G BOLT; M6 X 1 X 16MM, BTNHD 3 07730

H WASHER; M6, SPLIT LOCK 7 1-3025

I WASHER; 6MM FLAT 8 08269

J ADAPTER; FILTER, 3”OD 1 21569

K BOLT; M6-1 X 16MM, HEX 4 07812

L CAP; RUBBER 5/16”OD X 5/32”ID 1 08282

M BRACKET; “L”, SML 1 070066A

N NUT; 6MM NYLOCK, HEXHD 1 07512

O BADGE; PLASTIC, SNAP-IN 1 088096

P HOSE CLAMP; #88 1 AIR-KITHS88

Q AIR FILTER 1 RU-2800

R AIRBOX; (RH) 1 087568

S MOUNT; PLASTIC AIRBOX 3 8-186-1

T AIR DUCT; FRESH AIR, (RI) 1 087570

U INSERT; CCV, ALUM 1 088217

PARTS LIST:

A

B
C

D

E

F

A

C

G

G

H

H

I

I

J

K
HI

K
HI K

HI L

K

H

IM

O
P

Q

R

S

S
S
G
H
I

T

U

I

N




